The European Journal of Mineral Processing and Environmental Protection .
Vol.3, No.2, 1303-0868, 2003, pp. 215-223 e]mp ep

Review
Magnetic separation: an alternative method
to the treatment of wastewater

N. Karapinar*

General Directorate of Mineral Research and Exploration (MTA), Technology Dept., 06520 Ankara, Turkey

Received 15 October 2002; accepted 15 June 2003

ABSTRACT

Increasingly strict discharge limits for wastewater have accelerated the research for effective treatment
technologies. It is now well known that mineral processing techniques can provide solutions to the
environmental problems. Magnetic separation method has been seen in this regard as an alternative
method for wastewater treatment. As matter of fact, it has been well known that magnetic separation has
[...]
1995; Franzreb et al, 1998; Gillet and Diot, 1999D).

* Corresponding author. E-mail: karapinarnuray@hotmail.com

215




N. Karapinar / The European Journal of Mineral Processing and Environmental Protection
Vol.3, No.2, 1303-0868, 2003, pp. 215-223

As a result, it was proved that the application of magnetic separation method could be used for the
removal of non-magnetic water pollutants.

The objective of this study was to undertake a review of the applicability of magnetic separation method
to the wastewater treatment for the removal of non-magnetic pollutants. Although there is much laboratory
work related with this subject, the review was to be seeking to describe the projects performed in industrial
scale. This review has been brought out in the hope that it will encourage an increased interest in the
possibility of the application of magnetic separation method to the wastewater treatment.

2. APPLICATION OF HGMS TO WASTEWATER TREATMENT

Separation is an essential unit in wastewater treatment facilities. Many separation systems that are used
are sedimentation, filtration, centrifugation and flotation. Amongst them, the magnetic separation method is
rather a new and not well-known process, although a number of reports have been published on the subject
(Moffat, 1994; Prenger et al, 1994). The main reason for the late introduction of magnetic separation in
wastewater treatment has been stated as the poor magnetic susceptibility of the pollutants to be removed
from the water and consequent need for specific magnetic separation systems (Van Valsen et al, 1991;
Gillet and Diot, 1999a).

Magnetic separation method usually offers a solution to the problem of purifying urban and industrial
wastewater. Two types of application are available; the method can be used directly for the removal of
paramagnetic solid particles in wastewater streams or for the removal of non-magnetic pollutants with the
combination of magnetic seeding and coagulation/flocculation techniques (Moffat et al, 1994). The latter
case will be discussed in the following sections.

2.1. Removal of non-magnetic pollutants from wastewater by using magnetic seeding technique

Although most pollutants in wastewater systems are non-magnetic, it is still possible to use magnetic
separation for the removal of non-magnetic pollutants such as suspended solids, organic substances, algae,
viruses and dissolved pollutants such as heavy metal ions by using magnetic seeding technique which
requires the adding of magnetic seeding material to the wastewater. It can be said that the availability of
high-gradient magnetic separators in the seventies made this concept feasible for large-scale applications
(Svoboda, 1987).

Application of the magnetic separation method to wastewater treatment relies on a strongly magnetic
seeding agent like magnetite, which can be prepared chemically or mined from iron ore deposits. Other
oxides like Fe; O3, Cr,0O3, or MnO; could also be used as a seeding agent, but the magnetite is accepted as
the most convenient seeding material for HGMS because of its strong magnetic character and availability.
Removal of non-magnetic pollutants by magnetic separation technology requires an additional treatment
such as precipitation/flocculation/coagulation. The process has three main stages; attachment of the
pollutants to a magnetic seeding material, the subsequent magnetic separation, and finally recovery of the
magnetic seed from the sludge. When the pollutants are agglomerated onto the surfaces of magnetic
seeding material, they can be swept out from the process water at very high flow rates by a magnetic filter
such as HGMS.

The seed, finely divided magnetite prepared chemically or mined, provides a very effective surface for
the adsorption of bacteria, viruses, algae and many other colour components (Anderson et al, 1983;
Anderson and Priestley, 1983; Kolarik, 1983), for fine phosphate particles (Van Valsen et al, 1991; Shaikh
and Dixit, 1992; Franzreb et al, 1998), for radio nuclides (Nunez et al, 1995) and for metal ions (Anand et
al,1985; Treshima et al, 1986; Anderson et al, 1991; Chen et al, 199 1; Gillet and Diot, 1999b; Feng et al,
2000; White and Athanasiou, 2000; Karapinar, 2000) as well as providing nucleation sites for
agglomeration of coagulates.

The preliminary studies on this subject were conducted by De Latour (197 3). In his tests on water from
the Charles River it was reported that the colour as well as the quality of the filtered water could be
improved.

Recent applications of magnetic seeding technique for different wastewater treatment aids are
described in the following sections.

2.1.1. SIROFLOC® process for potable water and sewage treatment

The Sirofloc process has been developed by The Commonwealth Scientific and Industrial Research
Organization (CSIRO) in Australia. The process was originally developed for potable water treatment and
has been further developed for the treatment of sewage and industrial effluents. The process is now
marketed as the SIROFLOC® (1) Process For Potable Water Treatment and SIROFLOC® (2) Process For Sewage
Treatment (Anderson and Priestley, 1983; Anderson et al, 1983; Bolto, 1996; Boker et al, 1994; CSIRO,
1999).

216




N. Karapinar / The European Journal of Mineral Processing and Environmental Protection
Vol.3, No.2, 1303-0868, 2003, pp. 215-223

The mark (1) SIROFLOC® Process was designed to remove colour, turbidity, algae and other impurities
from water. After the process development that is technically and economically feasible (Anderson and
Priestley, 1983), a fully continuous pilot plant capable of treating 60l/min of highly coloured anaerobic
ground water containing significant levels of both soluble iron and H,S was constructed in Mirrabooka
(Anderson et al, 1983). The pilot plant design for this process is shown in Figure 1. At the time of the report
(Bolto, 1996), total capacity of constructed or being construction large-scale plants supplying drinking
water was given in Table 1.

Table 1

Total capacity of plants (Bolto, 1996)
Mirrabooka, Western Australia 20Ml/d
Bell Bay, Tasmania 20Ml/d
Redmires, UK 20Ml/d
Littlehempston, UK 45Ml/d
Kaohsiung, Taiwan 2Ml/d
Rivelin, UK (under construction) 75Ml/d

Killyhevlin, Northern Ireland (being designed) 36Ml/d

[

Caustic soda

Polymer

LML

1 1 1 1 F=— Product
: :ﬂ:’%:q’%:@: : Water
RN
L2 Q2! u2! Q21 SYMBOLS
Loaded
Magnetite
l Propellor stirrer

Regenerated
Mdgnetite

Effluent ‘J;: Paddle stirrer

Concurent style
F.M.=Flocculating magnet @JJ magnetic drum
\

REGENERATION

D.C.= Demagnetizing coil separator

Peristaltic pump

Q Centrifugal pump

Figure 1. Pilot plant design for the SIROFLOC potable water treatment process (Anderson and Priestley,
1983)

In the mark (1) SIROFLOC® Process, magnetite is used in conjunction with a suitable polyelectrolyte or
alum for removing colour, turbidity, algae and other impurities from water. The process based on the
adsorption of the impurities onto magnetite and the removal of them together. The oxide rapidly adsorbs
the soluble coloured anions of fulvic and humic acid. If turbidity is present, a coagulant aid in the form of a
cationic polymer is added to bind the negatively charged turbidity particles to the negative surface of the
oxide, as depicted in Figure 2. When magnetically flocculated, the particles are separated rapidly from the
treated water. After the separation, the magnetite particles loaded with impurities are treated with alkali or
acid to reuse. When magnetite is used with alum, it can also be recycled.

It is reported that the total process time is about 17 min. Apart from the advantages of speed and reuse
of primary coagulant, simplicity to start and shut down, reaching specifications for the product water in a
few minutes and not being sensitive to low temperatures are among the advantages of this process.

217




N. Karapinar / The European Journal of Mineral Processing and Environmental Protection
Vol.3, No.2, 1303-0868, 2003, pp. 215-223

Turbidity Particles

Cationic polyelectrolyte

Colour anions

Figure 2. Diagrammatic representation of attachment of turbidity and colour bodies to finely divided
magnetite particles, which possess a positive surface charge (Bolto, 1996)

To make a direct comparison, the Sirofloc pilot plant was operated in parallel with a full-scale
conventional process. From the results obtained it is claimed that there is no significant difference in
operating costs between the two processes and total capital cost is less than for conventional process
because of the relative speed and simplicity of the magnetite process. But for hard alkaline waters,
magnetite process should show a significant reduction in operating costs. When the sludge handling is
considered, conventional process, which includes simple drying of the sludge and then transportation of it
to suitable disposal site, are not suitable in many locations and more costly secondary treatment of the
sludge becomes necessary. In this concept, sirofloc process has advantages over the conventional process.

The mark (1) SIROFLOC® Process was commercialized and reports claimed that the plants are operating
successfully in Australia and UK. The process has been patented by CSIRO, which owns the technology, and
licensed to Austep Pty Ltd. and though them to Davy John Brown Pty Ltd. in Australia and Davy Energy and
Environment Ltd. in the UK.

The SIROFLOC® (2) sewage treatment process (STP) was developed after the successful application of
the SIROFLOC® (1) Water Treatment Process. It is reported that pilot scale trials have been successfully
completed at Melbourne and Sydney in Australia, and at Sheffield and Seamer in the UK. The results of
these trials were used to design a 5Ml/day prototype of the process at Malabor, Sydney. At the time of the
1994 report, it had been successfully operated since October 1992. The process is owned by the Sydney
Water Corporation (50%) and CSIRO (50%) and is licensed to engineering contractors Davy John Brown Pty.
Ltd.

The intense public pressure to reduce the environmental impact of the discharge of sewage into the
near coastal region made the Sydney Water Board find a solution to improve the treatment level of the their
sewage treatment plants. What they needed was a compact process having a similar performance with
conventional, biological and secondary treatment to reduce the suspended solids and grease. The
SIROFLOC® STP was chosen amongst the processes including dissolved air flotation (DAF) and chemically
assisted sedimentation (CAS). In this concept, conventional biological treatment process was not considered
because of its high cost.

The process utilizes finely divided particles of magnetite combined with an inorganic coagulant to aid
the rapid separation of colloidal and suspended solids from sewage. The magnetite and inorganic coagulant
are recovered and reused within the process, thus minimizing the operating cost. A schematic flow sheet of
the process is shown in Figure 3.

Fresh
Coagulant Flocculatin
g -
Raw Sewage . Clarified
ﬂ —V Magnetics . sludge
(A,
: Contact L
Fi Tank
ine Screen Recycled Coagulant
A >
Wash Water Caustic
Fine Screen
Recycled
Magnetite
J_—, Solid Sludge
Clean :J_‘:
Magnetite
Holding Tank T Sludge For Disposal
Acid  separator

Magnetic Regeneration

Figure 3. SIROFLOC® sewage treatment plant (STP) schematic layout (Booker et al, 1994)

218




N. Karapinar / The European Journal of Mineral Processing and Environmental Protection
Vol.3, No.2, 1303-0868, 2003, pp. 215-223

It is reported that, the process can achieve reductions of about 87% in total suspended solids, 90% oil
and grease and 60% COD. The biological oxygen demand (BOD) is about in half. Bacteria, phosphate and
heavy metals removals are, 99%, 89% and 7 3-89%, respectively. Since the soluble material is not removed,
there is no reduction in ammonia. The performance is not affected by variations in raw sewage quality and
effluent quality. As the use of magnetite allows rapid coagulation and clarification of sewage; raw sewage
can be treated to a high quality within 15 minutes, so the process is extremely compact and required very
little land space.

Because of the high rate and rapid start-up that can be achieved, the SIROFLOC STP has been proposed
as an effective process when there may be rapid fluctuations in sewage flow. Apart from this application, it
has been reported that as a high-rate process, SIROFLOC STP has being studied for sewer overflow
treatment (Booker et al, 1996).

2.2.2. Magnetic separation of phosphate from sewage

Magnetic phosphate removal is a process to remove and recover phosphates from domestic and
industrial wastewater: There are two examples of magnetic phosphate removal on the industrial scale,
undertaken in the Netherlands and Germany. In both applications, a new magnet has been designed for
wastewater treatment applications and the motivation for the work is to meet the phosphorus discharge
limits of Urban Wastewater Directive (91/271) and consequently, the reduction of damage caused by
phosphorus discharge to environment.

The process developed in the Netherlands can be summarized as follows: Smit Nymegen Magnetic
Water Treatment Systems (MWS), a subsidiary of Dutch company Smit Transformation BV, developed the
process. It requires the usage of a magnetic carrier material (magnetite) and it is based on the binding of
calcium phosphate/calcium carbonate to its surface.

Compressed air for
flushing

Final effluent
Sewage
treatment

plant magnet

I Magnetite

lime or Me*3-salt polymer

Magnetite
recovery >

Figure 4. Schematic diagram of magnetic phosphate removal plant (Van Valsen et al, 1991)

In the first stage, phosphates are precipitated with lime (or iron and aluminium salts) and the
precipitated phosphates are then attached to the magnetite. In the second stage, removal of phosphates
from wastewater is achieved by using a magnetic separation unit, where the applied magnetic field is 0.2
Tesla. After magnetic separation, magnetite is recovered for reuse.

The operating period of the magnetic separator is determined by the loading amount of the matrix.
When the matrix is filled up to 70-80% of the separation chamber volume (it takes 30-40 minutes), the
flow and the power are cut and the magnetic particles are washed out of the matrix. In the magnetic
recovery unit, magnetite is uncoupled from the phosphate particles by shear forces. Thereafter, using a
drum magnetic separator for reuse selectively separates magnetite. The remaining product, phosphate in
the water, is then processed for final product use.

As mentioned before, a novel feature of this process is the use of a special magnet, which meets the
specific used in wastewater treatment processes designed by Smit Nymegen. The new magnet called
“Aquamag” has advantages over the conventional magnet that is used in mineral processing facilities. It has
no clogging and backwash problems. Moreover, this new magnet has a lower power consumption of
0.02kwh/m3. Two types of magnet were developed; an electromagnet that is for flows larger than c.
30mz/h and a disc separator with permanent magnets of the rare earth type for flows smaller than c.
30m°/h.

At various sewage works, two pilot scale plants (50m3/h prototype plant and 20m3/h transportable
plant) were tested and the results showed that the magnetic separation reduces the total phosphate
concentration (1.3-5.3mg/Il) to values as low as 0.1-0.5mg/l with the efficiencies ranging from 80-85%.

219




N. Karapinar / The European Journal of Mineral Processing and Environmental Protection
Vol.3, No.2, 1303-0868, 2003, pp. 215-223

Lime was used in the range of 140-300mg/l dosages. The amount of magnetite used was 1000mg/l and
the system was able to recover 98% of it. In addition to phosphate removal, BOD and COD levels were also
reduced and the system showed a softening effect.

It is reported that the cost of the magnetic phosphate removal with lime is in the range of 15-